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Certlﬁcate of Conformity — Fiber Ropes

Certiﬁcata of Test and Examination of Fiber Ro

l Maaufacturer ; KATRADis MARINE ROPES | INDUSTRY SA

: ._!4..

pe before taken mto uge
2020¢ 42641

Certlficate mrm bor

]

OTypo Construction NIKA-SIRI®S-12 DOUBLE BRAIDED. 12 STRAND UNMVWRE: Fape '
| (MMPE* ROPE) WITH U JAGKET J
Materllf (ropa con.») - UMMWPE age. 1O OCIMF MEG 4
o — et 4. + ———— e W e BP0 B P e —-:
Mateﬂal {rope covad L JACKET IS NON LGAD SEAR!N\:-RCPAR OF ’ACKET DOES NOT AFF:C T THE
‘ i LOAD BEARiNG CC}RF(!'CC TO OiZIMF MEG 4}
[ Specific gravity | 097 | GitraViolet Protection: vES
f"QO'OUf / Rope idenﬁﬁcalion L WHITE WITH BLACK %TRJPE‘E:
BTN, e ——t e e —
wize - Diam, mm ) I;; ] ZSM&
1 g 0 i Ko i s T e )
smxmg stmngth | 83 TONS | kgt
M s NSO L1 o bl it 5 3 . Eib
| Buyer My ‘ | V.SHIPS ASIA : 4
' SIROCCO
Con Wa.gm 150 zsa’n, kgs L 140KGS _ : ; P
Coil length (lso 2307) wirs - || 1XZ20MTRS (MEASURED UNDER REFERENCE TENSION AS PER 190 2307) - WITH EYES
Temninuiom AT BOTH ENDS
" Date of SMpment f 117.8.2020 : _
 Markings | Prcductzoh code L7 268/20320356 : 3
Reference lundardﬂ) 'SO 230" 2010 ISO 9504 20%0 JSO 1 0’&25 2009
-Remadu i: c.LOM;AHON AT BREAKth ‘* 5% L ezl
MELTlNG PDINT UNMWPE 145L O POLYE;STER 265° ¢
LLQYD’S REG!STER Typ& appmvel :
cemﬂcato numbor 1 ! 1400084
,/\we g produced acé to OCIMF |
~mmendations for sale mooring YES
'dunkm LNG's, LPG‘s ‘ f o
Envfronmonta! note: An materials used for packaging cf the ropes are rocyclable & envtmnmenwly nfe

All raw materials uud in the productlon of our
any pfodueﬁon stagq Adl our products are

ropes are virgin, No recycled / previously used m

aterials are uiilized in |
asbesma«iree & environmeﬂwiy safe. |

produstion stages

) UHMWPE =Ljtra b

!1gh Moie
SIGNATURE: /gi&
Ny

AL PSAROH STR, ORI 66034
r-.fusus 18510, GREECE
PhGes: + 3 210-4060500, ‘
Fax: 4619631486268 |
EMal inia@aledscon |
Wb Skt bID en Satrais 4o

S — 9 S b et S SO

| e contify fat the shnverparticalars sre correct and that tha test
ang exginination were caried oul DY 8 com
are chegcked for rmmﬂm*.e aitd am fully

Testing feciities; HORIZONTAL TESTING BENCH 250 Tons
approved By Upyd's Register and aiso acceptad by
Amriencan Burean of Shipping, Burea Veritas,
KK, RINA, Hefienic Register of Shinping

TR O
pelant parson. Ropas
inspected & fested at al

Date:: 7.8 ZOZO

ular Weight PolyEthylone AHMPE = High Modulus Po!yEthytene =

.

PLEASE SEE OVERLEAF FOR

INSTRUCTIONS WHICH MUST BE m‘J.oz ED

LROA CERTIFIED
&

150 9601:2008

RYGL, 1180 14001:2015
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Certificate of Conformity — Fiber Ropes
1
Certificate of Test and Examination of Fiber Rope before taken into use

Manufacturer : KA‘?;RADIS MARINE ROPES INDUSTRY S Gortificas Aumber : 20207 4954.2 “]

We hereby certify foliawing:

0Typo / Constructian | NIKA-SIRI®'S-12 DOUBLE BRAIDED: 12 STRAND UHMWPES RoPS }

P L | (HMPE® ROPE) wiTH - JAGKET

Material (rope core) | UHMWPE acc. TO OCIME MEG 4 ' e

Material (rope coves) [ JACKET IS NON-LOAD BEARING-REPAIR OF JACKET DOES NOT AFFEGT Tre

| LOAD BEARING CORE(ACC TO OGIMF MEG 4) I

Specit'"f—c;ravny { 2 [ — ¢.a7 B } Ullr.a“viiiolet Protection: YES }
ALolour | Rope ldentfication || WHITE WiTH BLAGK STRIPES =

:i?o‘- Diam, mm / Cire. m*_ ¢ o : RS A s

| Breaking strength | eavoNs : | Kot

| Buyer - MV | i VBHIPS ASIA i

e : __|:isrocco I L |

[Coll Welght 1S 2307}, kgs | 130Kes. i as s N (e iRe % s

i Coil lpngth (18O 2307), mtrs - | 1RZ20MTRS (MEASURED UNDER REFERENCE TENSION AS PER IS02207) - WITH EYES

| Terminations | | AT BOTHENDS

DutsorSipmont | lou T e S TR

Markings | Production code | 286420320355

Refarence standards) | 18023072010, 150 85842670, 750 10325 535%

Remarks 1 | ELONGATION AT BREAKING 3.6

55 b SRR MELTING POINT. UMMWPE 1457 - POLYESTER 265° G A

LLOYD'S Rssvs;s—égrypup;;&;ﬁg e T s :

{ certificate numbar

140C094

/#pa is produced ace to OCIMF ol |
. bommendations for safe mooring YES
g of tankers, LNG's, LPG's

kol o

! Environmentat noﬂe: -ftl mmrﬁi:?u;ed for packaging of the ropes are recyclable & environmentally safe,
LAl raw 'matérials,usef in the production of our ropes are virgin. No recyeled | previously used materiais are utilized in
; any production stage, All our products are ashestos.free & environmentally safe.

We carify that the above pacicidars are corset and that the test
and examination wese cairied oul by a competent person; Ropas
ars checked far comphiancs ang are fully ingpested & teated af all
praduction stages. ] Date:: 7.8.2020
L UL

= BECSTE -t oo . e g Sy b e et s
*UHMWPE=Ultra l-?igh Molecular Weight PolyEthylene, *HMPE=High Modulus PolyEthylene

SIGNATURE:

: PLEASE SEE OVERLEAF FOR —?
| INSTRUCTIONS WHICH MUST BE FOLLOWED
13 POARGN SR, POBOX 880N

b ot j Teabing facikities: HORIZONTAL TESTING BENCH 250 Tons LRQA CERTIFIED
Fd 3019631 4526265 ‘ 3F0ve by Lioyd's Register and atso acezpted by 180 9001:2008
Edal:  Whdkslradiscon | American Bureau of Shipping, Bureau Vertas, DNV'GL, c € ISO 14001:2¢15
web St bww?ﬂ.! NKK, RINA, Helenic Registar of Shipaing -
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 ANCHORS & STUDLINK ANCHOR CHAINS
| WORLDWIDE
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Certlflcate of Conformity — Fiber Ropes
Certiﬂcate of Test and Examinatcon of Fiber Rope before taken Into use

| Manufacturer - KATRADIS MARINE ROPES INDUSTRY S A Centiiicata humber; 2000/ Aosea : |
We hereby certify Qxe foﬂawmg |

OvaIComlmcnqn ' ]TN}'KA-Stéua $12 DOUBLE BRAIDED: 12 STRAND URMWPE~ ROPE I
? (HMPE* ROPE) WITH U- JACKEY

i
'»Materm {cope core) U ace. TO OCIMF MEG 4 _}
Materiat {rope cover) ‘ JACKET 1S NON-I. OAD BEAR:NG RCF’AiR {)f' JACKET DOES NO" AFFECT THE
oL | [LOAD BEARING CORE(AGC TO OCIMF MEG 4) ‘
| Specific gravity | :10.97 ) | Uitra-Viotet Protection: YES i
~Colour | Rope Iden ffication J WHITE WITH BLACK STRIPES |
(Size ~Dlam, mm | Gire. in 12|20 j g
‘Broaking strength T T lsaTons i s
[ Buyer - MV R [ v.sHips ASIA | iR b jighg
| e T i
ngmm (802 n, kgs |- 140kGS 3 =520 |
Coil length IS0 2 2307), mws - || 1Xz20MTRS IMEASURED UNDER REFERENGE TENSION AS PER 180 2307) . With Bves
rTGﬂ)‘Nﬁﬁﬂbm 55 2} AT BOTH ENDS <ot IR A B O R SR e | e
Date.oi Shipment 7.8,2020
Mar;ln-gs-l Pn.pductkm code : 26&20320354 )] B 4 DAy
éB%érenca JQE&&EM g IS0 23072010, 190 195542010, SO 10326:2000 & 4
 Remarks | ELONGATION AT BREAKING 3. 5% R
R || MELTING POINT: UHMWPE 145° C, POLYESTER 268° C {lins -]
.................. , ’ e
| 53?55?523? i SR e T
ope is produced aqc to GCHMF : |
-ecommendations for safe mooring YES {
Lof tanikers, LNG :,_Lgci s f

Envfromnenul note: ,Ml materiala used fcr packaginq of tha ropes ara ncyclablc & afwlronmentauy safe.

All raw matemls utqd in the production of our ropes are virgin. No mcycled / previously used materiais are utilized In
£ any p-oduchoo staqq Al our producm are asbestosfree & environmentatly safe.

| We cerify 1hst the ¢ paticuians are cones snd hat the test
and ekamingtion were chrried out by # Tdmpatent person. Ropes
arw checked for compliancos and are fully inspected & testad at il

{ production stages | Date: 7.8.2020

*UHMWPE =Uitra High High Molecuar Weight Po!yEthy‘ene, *HMPE = :High Modulus Po#yﬁthylene

SIGNATURE:

| PLEASE SEE OVERLEAF FOR ﬁ
| INSTRUCTIONS WHICH MUST BE FOLLOWED
11 PSARON STR, OB0K S6032,

S‘é:i:‘iii’}fa ﬁ;ﬁo | Tasting faciities: HORIZONTAL TESTING BENCH 250 Toas LROA CERTIFIED
Fax: 9619834526258 ‘ appreved by Lioyd's Register and aiso accenled by IS0 90012008
EMak:  iefodhaiadt som | Arnesican Buirea of Shipping, Buresy Veritas, DNVGL, c € 180 140012015
Weh S IUWILREGUSCN  NKK, RINA, Hefiaric Register af SHippi oS -
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KATRADIS MARINE ROPES INDUSTRY sA

SYNTHETIC ROPES - STEEL WiRE ROPES - ANODES
. ANCHORS & STUDLINK ANCHOR CHAINS
WORLDWIDE

EST, 193¢

Certificate of Conformity — Fiber Ropes
Certificate of Test and Examination of Fiber Rope before taken into use

T e o L S 4 i

Certifivate number ; 2020/ 42644

r---———--—.-—»»—.—.- ’— nmA—-.-——-v-.-——‘——.-..-..v ——— —
Manufactursr : KATRADIS MARINE ROPES INDUSTRY SA
We heroby certify the foliowing:

T e et b i S T
0Type I Construction J’ | NIKA-SIRI®'S- 12 DOUBLE BRAIDED: 12 STRAND UHMWPE* ROPE l
|| (MMPE* ROPE) WiTH U- sACKET ,
e e il B B Bt ARSI R O SR A £ e e i
Mate:iai {rope core) | UHMWRE ape. TO QRIME MEG 4
Materlal (rope cover) | JACKET 1S NON-LOAD BEARING-REPAIR OF JACKET DOES NOT AFFECT THE
SR gl | LOAD BEARING CORE(ACE TO OCIMF MEG 4) .
| Spacific gravity log7 Ultra-Violet Protection: YES :
’i ——————--—qu-».—--"\‘———ﬁ‘.. A e . e, — i V._i. ........ ‘.......-~ y —— A 4
~Lolour / Rope Identification || WHITE WITH BLACK STRIPES i
#1z@ - Diam, mm / Cire. in || 2808 |
Breaking strength | |63 TONS | kgt ‘
 Buyer - MV | || V.SHIPS ASIA :
[ | : | SIROCCO 7 _ o L
| Coll Welgnt (150 2307), kg 1 140KGS
_t_» tamann bt S et ratas -— ey s gt e T T T ST Sy i RS £ P -—
[Coil length IS0 2307), mirs - | ixz20MTRS RAASURED UNDER REFERENCE TENSION AS PER 150 2307) - WiTH EVES
- Terminations | [ AT BOTH ENDS
Date of Shipmant L 11| 788020 _ : . 2}
Markings | Production code |- | 26820320352
Reforence standard(s) 15D 2307:2010, 1SO 0554:2010, 1SO 103252009 :
Remarks i | ELONGATION AT BREAKING 3 6%

e e 4

MELTING POINT: UMMWPE 1457 C, POLYESTER 265°

LLOYD'S REGISTER Type approval|
certificate number | { . | &
#™spe is produced atg to OCIME i
. __-ommendations for.gafe mooring YES
‘i! tankers, LNG's, LPG's | _ i) -
| Environmentat note: Ali materials used for packaging of the ropes are recyclable & environmentally safe.
l All raw materisls ssd in the production of aur TOpes are virgin. No reaycied / previously used materisis ars utitized in

| any production stage. All our products are asbestos.free 3 environmentally safa,
A —— vy ————— - - —r

:
We canity that the above pamiculars are corract and trit the test
| 8nd SXRminalion werg catled st by 3 compatent serson Ropes
! arechackad for complange and are fully inapactes & lestad at sl

i production siages Gate: 782020 ,'
R i Ee

*UHMWPE=Ultra High Molecufar Weight PolyEthylene, *HMPE=High Moduivs PolyEthylene

PLEASE SEE OVERLEAF FOR ——?
INSTRUCTIONS WHICH MUST BE EOLLOVIED

11 PSARON S8, POROX 6032,

‘:::‘,,‘;zi;g?;g;mm. 1 Testing facilities: HORIZONTAL TESTING BENCH 790 Tire LRQA CERTIFIED
Fone 36 196191 462668 anprowed by Lioyd’s Register and alsa accepting by 1509001 :2¢08
eMal infolkaladiscom | American Bureau of Shipolng. Bizeay Vertas, DNV GL, c € IS0 14001:2015%
e Site hisp: fuw atragin cgen KK, RINA, Heiteric Registar of Shipping oo
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KATRADIS MARINE ROPES INDUSTRY SA s
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| ANCHORS & STUDLINK ANCHOR CHAINS
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i £5T. 1936

Certificate of Conformity — Fiber Ropes
|
Certiﬁcate of Test and Examination of Fiber Rope before taken into use

Manufacturer | KATRADIS MARINE ROPES INDUSTRY SA Certificate number : 20247721
!
We hereby cerfify the following:
0Type / Construction THNA-SIRIB £12 DOUBLE BRAIDED: 12 STRAND UHMWPE® ROPE
| (HMPE* ROPE) WITH U- JACKET
Material {rope core) | UHMWPE acc. TO OCIMF MEG 4
Material {rope cover) " JAGKET 1S NON-LOAD BEARING-REPAIR OF JACKET DOES NOT AFFECT THE
LOAD BEARING CORE(ACE TO OCINMF MEG 4)
~Spacific gravity | -|oe7 | Ultra-Violet Protection: YES
Golour  Rope Identification | WHITE WITH BLACK STRIPES
Size - Diar, ma | Cire. In 1 28MM
 Breaking swength | -1 63 TONS | Kef
Buyer - MV | V.SHIPS ASIA
| :{SIROCCO
Coil Waight (IS0 2307), kgs 1144 KGS
Coill fength {150 2307), mbrs -|:| IXZ20MTRS (MEASURED UNDER REFERENCE TENSION AS PER 1S 2307) - WITH EYES
Terminstions AT BOTH ENDS ‘
Date of Shipment (1822021
Markings / Production cade - | 266/20320638
Refarence standard(s) IS0 2307 2010, 1SQ 9554:2010, ISC 10325:2000
Remarks | | ELONGATION AT BREAKING 3,5%
‘1 MELTING POINT: UHMWRE 145° C, POLYESTER 285° C
LLOYD'S REGISTER Type approvat ||
~~cartificate nuni&er? i 1400094

Rogpe is produced acc to OCIME 4

racommendations for safe mooring YES
of tankers, LNG's, LPG’s

Environmental not#: All msterizls used for packaging of the ropes are recyclable & environmentaily safe.
All raw materials uimi in the production of our ropes are virgin, No recycied / previously used matertais are utilized in
any preduction stage. All stsr products are asbestos-free & environmentaily safe,

W cerily that She above particulars 8 comect and thal the test

‘and sraniination weis camed out by 3 competant parson. Ropes

‘ara checkad for compliance and are fully inspectad & tesied at all

prosuction stages. | Dater 822021

SUMWPE=Uita High Molecdlar Weight PolvEthylene, *HMPE=High Modulus PolyEthylene
SIGNATURE; :

PLEASE SEE OVERLEAF FOR —%
INSTRUCTIONS WHICH MUST BE FOLLOWED

4LOSUEON ST, posc it
e h e Testing faciitias; HORIZONTAL TESTING BENCH 250 Tors 1 LROA CERTIFIED
Ear: 2649831-4526268 aporeved by Lioyd's Register and ai0 aczepted by ; ; 150 9001:2008
el seadiig American Bursay of Shipping, Bureay Yeritas, DNVGL c € IS0 140012015
weh Ste: Wi en kaadistom KK, RINA, Hefienic Register of Shipging - ,
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KATRADIS MARINE ROPES INDUSTRY SA it
SYNTHETIC ROPES - STEEL WIRE ROPES - AQ[QDES

ANCHORS 8 STUDLINK ANCHOR CHAINS
WORLDWIDE

|
‘{ EST. 193¢
1

|

Certificate of Conformity — Fiber Ropes
Cert#lcate of Test and Examis‘zation of Fiber Rope before taken lntq use

Manufacturer : KATRADIS MARINE ROPES INDUSTRY SA Certificate number : 202177722
We hereby certify the following:
oType f c‘omrucnor% | NIKA-SIRI® §:12 DOUBLE BRAIED: 12 STRAND UNMWPE* ROPE
5 . {HMPE* ROPE) WITH U- JACKET
Matertal (rope core) { | UHMWPE aco. TO QCIMF MEG 4
Material (rope eovefj 1| JACKET 15 NON-LOAD BEARING-REPAIR OF JACKET COES NOT AFFECT THE
| LOAD BEARING COREACC TO OCIMF MEG 4;
~Specific gravity (1087 ‘ [ Uitra-Violet Protection: YES
-olour I Rope Identification : [WHITE WITH BLACK STRIPES
Size - Diam, mm | Cire. in | 28MM
Breaking steongth ;|62 TONS | Kl
Buyer - MY | - V\SHIPS ASIA ' ‘
1 | sirocco
Coil Weight {180 2307), kgs S 141 KBS
Coil length (ISO 12307), mirs .|| TX220MTRS MIEASURED UNDER REFERENCE TENSION AS PER ISO2307) - WITH EYES
Terminations ‘ AT BOTH ENDS
| Date of Shipment || B2.2021
Markings / Production code . | 266120320844
Reference standardfs) IS0 2307:2010, IS0 9554:2010, IS0 10325:2000
Remarks ! - | ELONGATION AT BREAKING 3.5%
MELTING POINT: UHMWPE 145°C, POLYESTER 265" C
LLOYEYS REGISTER Type approval | .
s prtificate number l & i
Rope is produced a#c to OCIMF :
recommendations for safe mooring YES
of tankers, LNG's, LPG’s - ‘ :
Environmental note; All materials used for packaging of the ropes are recyclable & environmentally safe,
All raw materials used in the production of sur ropes are virgin. No recycled / previously used materials are utilized in
any production staéo All our products are asbestos-free & environmentally safe,
We: carify thal the abovs particulars ans correct and that the test
and axanvination were tarded oul by 8 competen person. Ropes
ar Chegked for amdammm:mmd&bmutaﬁ
production stages. Date:: 8.2.2021

*URMWPE=Uitra H?gh Molecuiar Weight PolyEthylens, *HMPE=High Modulus PolyEthylene

SIGNATURE:

PLEASE SEE OVERLEAF FOR -—%
INSTRUCTIONS WHICH MUST BE FOLL

Testing fachites: HORIZONTAL TESTING BENCH 250 Tons LRQA CERTIFIED
spproved by Lioyd's Register and aise acoepted by . g 1SO 5001:2008
Amancan Bureay of Shipping, Bureay Verltas, DNV, C € 150 14001:2015
NKE, RINA, Hellenic Register of Shipping. : :




Rends 1t SiNEAPLE

| ""“ 21 ls Qvf'zr _

KATRADIS MARINE ROPES INDUSTRY SA i

SYNTHETIC ROPES - STEEL WIRE ROPES - ANODES |
ANCHORS & STUDLINK ANCHOR CHAINS

}

|
|
| WORLDWIDE
|

Fertificate of Conformity — Fiber Ropes
certlﬁ«:a&:a of Test and Examination of Fiber Rope before taken into use

| Manufacturer : KATRADIS MARINE ROPES INDUSTRY SA Certificats number : 2021/772:3

We hereby certify B‘?fetlmksg:

0Type I Construction [ TNIKA-SIRK® 512 DOUBLE BRAIDED: 12 STRAND UHMWPE® ROPE

{ (HMPE* ROPE) WITH U- JACKET

Material (rope core) | | UHMWPE acc. TO CCIMF MEG 4

Material (rope cover) - [ JACKET 18 NON-LOAD BEARING-REPAIR OF JAGKET DOES NOT AFFECT THE
i LOAD BEARING CORE(ACC TO DCIMF MEG 4)

s pacific gravity oer ' Ultra-Violet Protection: YES

| Colour ! Rops Identification - [WHITE WITH BLACK STRIPES
' Size - Diam, mm [ Gire. in - | 28NMM

Breaking strength 163 TONS | Ket
' Buyer - MV | - V.SHIPS ASIA

| | siIrOCCO
GColl Waight (IS0 2307), kgs 14z kes

4

Coil leﬂgth liSO? 2387}, mus - | IRZZITRS (MEASURED:UNDERREF‘ERENQE TENSION AS PER 1S0 2307) - WITHEYES
- Terminations AT BOTH ENDS

Date of Shipment | 1822021
Markings / Production code 1| 28020320645
| Referenco standard(s) 180 2307:2010, IS0 9554:2010, IS0 10325:2008
Remarks ’ | | ELONGATION AT BREAKING 3.5%
MELTING POINT: UHMWPE 145° C, POLYESTER 265° C
e el g g o
Rope is produced oc to OCIMF |
recommendations for safe mooring YES
of tankers, LNG's, LPG's

Environmental not# All materiais used for packaging of the ropes ar; recyclable & anvironmentally sala,

All raw materials \ked'in the production of our ropes are virgin, No recycled | previously used materiais are ulilized in
any production stdge. All our products are asbestosfree & environmentally safe.

W cartify thet the pasticuiars are cormrect and that the test
| and examination ‘cartied out by @ competent pargen, Ropes
are checked for corpliance and sre fully nspected & lastd 2t all
oroduction stsges. | Date:: 822021

|
*UHMWPE=1lltra High Molecular Weight PolyEthylene, *HMPE=High Modulus PolyEthylene

SIGNATURE:

| PLEASE SEE OVERLEAF FOR N

l_ INSTRUCTIONS WHICH MUST BE FOLLO
11 PSARON STR, mmrsnn, e
Sithonvicc oo § Tastirig Facibties; HORIZONTAL TESTING BENCH 250 Tons LRQA CERTIFIED
Fax, AG10631-4026258 | approved by Usyd's Register and alsn sceegred by _ 150 9001:2008
EMal VSRRt American Bureau of SHprang, Bureau Veritas, DNVGL, c € 150 14001:2035
wes Sie; hin:impwkdnaiscm VKK, RINA, Hellenic Register of Shippi —
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KATRADIS MARINE ROPES INDUSTRY 5A
SYNTHETIC ROPES - STEEL WIRE ROPES - ANODES
| ANCHORS & STUDLINK ANCHOR CHAINS
| WORLDWIDE '

i £6T, 1936

|
Certificate of Conformity — Fiber Ropes

Ce_.rti;ficate of Test and Examination of Fiber Rope before taken into use

MManufacturer : KATRADIS MARINE ROPES INDUSTRY SA  Certificate number : 2021477724

| We hereby certify thg following:

0Type | Construction T I NKA-SIRI® 5-12 DOUBLE BRAIDED: 12 STRAND UHMWPE® ROPE
| (HMPE* ROPE) WITH U~ JACKET

|

| Materizl (rope core) | UHMWPE aoc. TO OCIMF MEG 4

Material (rope cover) | JACKET 13 NON-LIAD BEARING-REPAIR OF JACKET DOES NOT AFFECT THE

l ] ' LOAD BEARING CORE(ACT TO OCIMF MEG 4) ' |

~Specific gravity | |owr i Ultra-Violet Protection: YES

Colour / Rope ldentification - | WHITE WITH BLACK STRIPES

Size - Diam, nun / clirc. in 11 28MM ,

Breaking strength | ‘|83 TONS 4 | Kot
Buyer - MY | V.8HIPS ASIA

‘ ] | SIROGCO

| Coli Weight (SO 2307), kgs 1142 KGS

Coil length (!_so{ 2307, mirs -1 | IXZZOMTRS (MEASURED UNDER REFERENCE TENSION AS PER 150 2307) - WITH EYES
Terminations | AT BOTH ENDS

Date of Shipment :{8:2.2021
 Markings / Production code | 266120320837
Reference standard(s) 1SO 2307:2010, 1SO §554:2010, 1SO 10325:2009
Remarks 1 - ELONGATION AT BREAKING 3,5%
I I TMELTING POINT. UHMWPE 1457 C, POLYESTER 265°C
~[ELoTE REETHR e sl o
Rope is produced acc to OCIMF
recommendations for safe mooring YES
of tankers, LNG's, LPG's

Envirenmental nch’F,: All materists used for packaging of the ropes are recyciable 8 environmantzily safe.

All raw materials sed in the production of our ropes are virgin. No recycled / previously used materials are utilized in
any production st'ge. All our products are anbestos-free & environmaentally safe.

We cerify that the atiove parkulars are comrect Bnd thel the test

and sxanvination wer caivled ot by 8 campstent person. Ropes

are chedked for arice and are flly inspected & lested atall

i preduction stiges. | Date:: Bi2.2021

{
¥UHMWPE=Ultra High Molecular Weight PolyEthylene, *HMPE=High Modulus PolyEthylene

SIGNATURE:

Sl PLEASE SEE OVERLEAF FOR -?
| INSTRUCTIONS WHICH MUST BE FOLLOWED

i oo § Yesting Facdities: HORIZONTAL TESTING SENCH 250 Tons  LRQA CERTIFIED ¥
Fax: 4619631-4676268 spprosie by Lovd’s Register and aiso accepted by - o~ |§ 150 9001:2008
EMoR Mmu&ﬁm americsn Sureau of Shipping, Buresu Veritas, DNVGL, c € 180 14061:2015

vien Ste: Do lamedaladecas  NBK, RINA, Helienic Register of Shipping : bemesmemta
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WORLDWIDE ; T
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Certificate of Conformity — Fiber Rope
Certi .' te of Test and Examination of Fiber Rope before taken into mx

Mfanl.tfar:tumr KA?a.eims MARINE BOPES INDUSTRY 54 Certificate mumber - 2021/5577-1
WE hereby certify the f ollowing: 1 iyt ;
' 0Type Construction | oF NIKASIRIS S12. DOUBLE BRAIDED: 12 STRAND UMMNPE® ROPE i
s {HWPE" ROPE) WITH POLYESTER JACKET
| Material fropecore} | |-LUHMVWPE ace OCIME MEG aesmﬂmm 1
Materizl {rope cover} ] (U0 POLYESTER : 7
! | | JACKET 1S NON-LOAD BEARING REPAIR OF JACKET DOES NOT AFFECT THE
Lo ¥ ; | LGAD ET:ARING CORE & i
oo gy | Lt | ulmoviclet Protoction: YES
Qﬂ?&l:i? I Rope dettaﬁ@ﬂm |+ WHITE WITH RED STRIPES. PG (BRI o
[szage ‘.-.B’mm mm:'mr\% in- 3 EBmm i :
Breaking strength - LfeaTonNs ;! EK’E*
Buyer - AV ] I WSHIPS (ASIA) PTE SA
= || SIROCCO-P O 483590201
Coll Weight 586, 23&':{' kgs  |:l134Hps Ry
| Tg;ﬂmﬂj& 4SO 2807}, mtes -1- gﬁ%‘éﬁ&ﬁ”m Bi mﬁm ENOS 1 S0MTR SOET EVE WITH SOLVESTER
[ﬁmﬂmhm B D E
- Maikmgﬂmw;ﬁmﬁwmfam ioeemsades. i ' ; : 3
Referance mmﬁarx!{s} 15023072010, EQQ&S& 201,150 103252008 o
- Remarks i | ELONGATION AT BREAKING 5 5%
"""""""""""""""""""" :  MELTING POINT: LHWWPE 1459.C. p@z.mn-rﬁﬂﬁﬂié%%gf
o el T e
|Rope is ‘prodused aeto Reiet g _
recommandations for safe ¢ MYOFNg ¥ES
of tankers, LNG's, L&‘“@&
'Enwmnmer;?al note: .H;s! materials used h:-r paa-kagmg ﬂa“ﬂ-‘m Topes are recyciatiy | & e r;mmﬁaw Bmfa
| | Al raw materisis osed inthe production of our rmsa:m .;;rgm K& rgeﬂy ;mmﬁaly used miem ‘are utilized in
sny production siage. vx!! our products ars asbﬁ‘tﬁs&aﬁ fmmsfhnﬁwnmng safe
Wity Thad e x&huve il wre SRR ct dnd that the tegt |
aed ekarnation wine uulbyﬂwmewimw R
| a1 shacked for somplianee and ate fully inspecied & tested o al
I progucting sfages. i Mﬂﬂamﬂ‘f

HUHMWRE=Lltra High f"‘sﬂ‘lﬁéhﬂ&f Waight PalEthyiene, "HMBE=High Moauls PolyEthylane
SIGNATURE: /47 %“a

s TMEIEHJ
= s _-s:.ﬁrw"
| PLEASE SEE OVERLEAF FOR s
I T RUCTIONS e mmin
n.:.&wij:‘?-:%& 'ng. l Testing faciitiss: HORTTONTAL TESTING BEMCH 250 Tong (2n

Faper - HE L DRI -ABEERGE [ apfiroved by Usye's Register ard a5y ategtad by Sl ] :
E-Mail; ﬂ%’ﬁmm fevrerican Bureas of Shigping, Buredy Verites, DRV GL, { 6



\DIS MARINE ROPES INDUSTF
mﬂmcms STEEL WIRE was ANDDES
lmr:ﬂbns & srummmcﬁfsﬁ ‘E’Hﬁs!ﬂﬂ

| W@RLEW‘IDE ’ :

.'F’MD @A Clelonpohe fr;]e-’n{'z-;-

¢-ela'-'ﬁf§mm-.aﬁ Conformity — Fiber Rope
| =
Certificate of Test and Examination of Fiber Rope before taken into use

Miasufacturer ; KATRADIS MARINE ROPES INDUSTRY SA Conifieste number - 2021/8577-2
Wie hereby cartify 'the'l‘u@;dmﬁﬂg;

0Tvpe / Constniction : - NIKA-SIRIES 512 DOUBLE SRAIDED, 12 smna, wmm EaDPE‘
' '_{HM‘-‘*E" BROPE) WITH POLYESTER JACKET
Material froge core) | URMVWEE ace. OCIME MEG 3 SECTION 64314,
_;.#WW {rope cover) |E T 160% POLYESTER
| | JACKET 15 NONALOAD BEARING-REFAIR OF JACKET DOES NOT :%FF‘EET THE |
o .Lﬂﬁﬁ ﬁEﬁﬁ}ﬁ{i {iﬁﬁ‘&.‘ f
\a-s..-&!;rf‘f;‘r gmvﬁy ]I i e h [ m‘ﬁﬂﬂ?ﬁmm ?EE ""'”""|
Celour | Rope. Identifigation . WHITE WITH RED. S"II‘REPEE
;m;:_ma;;!_;nm i G;rq: it — I damm
Brealking strength _: lllll ju iz 33{':?% % : [ Kgf |
_Ei.;y.ﬁf'--.ili}'?;" i g ‘\ﬁﬁﬂw’ﬁmm%} PTES;& ST ; e e i
: |1 SIROCCO.P.O, 483280001
Coif Weight (502807, kgs  :1134K68 :
|teil length (S0 ﬁzm wtrs. -] | XPZONTRS (SLAGK ON. mmrwzﬁus 1~ﬁamsswm W POLYESTER
g Terminations ) PROTECTIVE. WEBSING SLEEVE
Dm ui Smpmem L et 5‘ 3"3?* ......... -
Markﬁnﬁ i Pmdwhm? eody Sy s MT%‘G _ e :
‘Refercncestandardls) | 1S0O2307:3010, 180 9554, 2010 S0 ‘i‘ﬂ:&ﬁs 2009 ]
| Remarks L | ELONGATION AT BREAKING 3.5% !
I ' -MELﬁHG BOINT: UHMWPE 145°C, PGWE&TER 268348 C
S [
F{_op_;e s produced add to Gmiﬂf B | > g
| rgsomimsndations Tof safe mopring | | YES
| of tankers, LNG's, LPG'S Ml |
.  Environmental note: B ﬁa mmm«me& wmﬁf% rcsnesm wnmg Mnmﬂmm:i y safe.
| All raw materials usel in the production of our ropes are virgin. Mo recysied f previously Hﬁ‘ﬁé’ mﬂﬂ&raw utilized in
| Bl nmﬁmﬁm stag Al our products are ﬂsbmﬂm &wwwxm 7

e mr‘rfg that the ahmi pariiculars a3 commect and that Ine est
aafl miErsabon ware cemed gut by & commetenl gerson. Bopes
i gre checked for compiiance pod are fully rrmpa.iFd & mmsiert at &

pricactinn stages, ! Datel: 2052520
QTR mgﬁ Miecular Weight FolvERviene, SHMPE=HIgh Modulus PalyEtlene i

SIGNATURE: e P
| PLEASE SEE OVERLEAF FOR. W
| INSTRUCTIONS WHECHIFETRL R
;L_W.m;w@a Ta
PIRAEUS 18510, GREECE |

Engrias:~ 3210400300, | Testing feiitiin: HORIZONTAL TESTING BENCH 250 Tons - 150 1
Fac 4BI0REIGeaR0E8 | approved by Liord's Sagister and slso accanted by g R
Eiad! ufo%m 2 Ereeienn Buneac of Shippng, Burean Veitas, BRVGL, C ‘Q
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Certificate of Conformity — Fiber Rope
tertiﬁit:\aké of Test and Efmmnamn of Fiber Rope before taken into use

| Manusacturer mfmara WARINE ROFES INDUSTRY A Certifisate numaer : 2021/5577-3

| vis terehy coriy the followings ity A . |
i!:l‘rypa.f Gonstruction I [ NIA-SIRID 512 DOUBLE BRAIDED. 12 STRAND UHMWPE ROPE )
| i | {MMPE" ROPE) WITH POLYESTER JACRET

fmkwi_a; (rope core) T UHMINPE ace. OCIWE MEG 3 SEGTION 54,34,

| Material {rope cover} | 100% POLYESTER

; JACKET 1S NON-LOAD BEARING-REPAIR OF JACKET DOES NOT AFFECT THE
~ 5 mm EEMNG cﬁ}PE;

| spssific gravity i T e umwm?&;qgmmm
‘Golour { Rope ienigation I GAITE WITH RED STRIPES. |

e~ Blisgn; mfﬂwfinf HELE 28t :
Bresiogsirength | £\ ToNs SEREE | o et
| Buyer - MV X IV SHIPS m&-&‘gp’fﬁﬁn 5
! | SIROCCO. PO 483690501 _

e Wergm (80 mﬁ, ke 1T 154 x5 | (i |
ff;iﬁ :;m NSO 2307), mitrs - ;};zgammg {%ﬁﬁ; gfggm ?ﬁﬂaw . mmwwav&mﬁﬁﬂw&%ﬁ _
:;;i;hmfah-;mw Y iR R SRR |
Markings erhwae* |l osepesanaan : '
F%Qfemnwmmmp Tiso 201 2010 *wgﬁy@ﬂmasﬂ aazszgtiz- !
Remarks ! - ELONGATION AT BREAKING 25% ] . CESINEE
""""""" DIt WIELTING POINT: UHNMWPE 145° C. POLYESTER 265145 '
R o

Rops is sroduced ase to OCIME Thes :

reccementdations fof safe m&ﬁwg : j YES

of ‘taﬁkam?.ﬂﬁﬂ LBEs Ll

| Envirgnmental bote: f.tr materials used #afmcmgmg I;.'J m rop;r&. are mwa‘mma

At raow matenials uaéﬁ i the. ;:ﬁmdummn of aur ropes ane vk, No recychesdf ;arswims-a!g umﬁ materials are mihz.ad in
anypmﬂupum ﬁsgq Al our gﬁmd: i ave asbiestosdres & s:fmmrrmemaw mafe,

Wi certiy. ﬂ:ab“b& e _pmnm are poreck an that the test
| ang saamination were daimied sul by & tompslent nersan. Rpes.
g checkesd fur complignos and ane fully mspm:s x iw-ad Attt '

protustion stages. | mﬁ: :23\9\2&31
HVRIPERUlg High Volacinr Waight Polyethyiens, “HMPE=HIGh Undulus POREDVIEne
.-d""-'ﬁ*"r i

SIGNATURE: (5, maﬁg
. o

| FfiEkEE SEE cmmr

s HORIZGNTAL TESTING SENCH 250 Tons e
-awwa s Renlier pnd o0 urestag by i_ S Gt
_4:1_11 ﬂwmm mt e Erriercan Boyasn of Shipgiog, Euﬁ&au Weritas, DANGL, C E




(AT Jrignping

@amﬁca‘m of Emfamlw - Fiber Rope

2 of Test and Mmimw of Fiber Rope before taken into use

' | Manufacturer | KATRADIS MARING ROPES INDUSTRY SA

e hereby cedtify the iqii&wihg

Cenificate number: 2021/5577-4

i Gtype Construstion :r

17 Mk girie 5.4 DOUSLE BRMDED: 12 STRAND UHMWRE RORE

{HIMPE ROPE) WITH POLYESTER JACKET

------

| mmnaa {ropecore) | -} UHMWPE age. DCIMF 4@@3’3 sﬁcrrm E MA
 Material {rope cover) | | 100% POLYESTER : |
‘ patill SACKET 1S NON.LOAD BEARING-REPAIR OF JACKET DOES NOTAFFECT THE |
ROl LoAD BEARING CORE R | 1
ooy | A [ Uibaviolet Protectine: YES |
Colour! Rops dentifigation T NHITE WITH RED STRIFES ' e ,
[ Size — Diam, mm !Ei_rs:}._irr IEEERm 2
| Sraaking strength | o dusarons = | % |
| Buyer A ~LlvsHips (ASIA} PTESA
R 1 SIROSC0- PO, 43’33 R R
Gl Waignt (IS0 2307), kgs |:133K08 s
cor g 180 40 e SR SRRl L e
Etat,_al:::‘iliﬁhlpmm! LrlEss o . : e dlees e
aﬂamings_;?f_ﬁ_rgtﬁﬁm sode . pEeziIRadOT _ il e
|Reforsnce swandsrdisy | | IS0 2307:2010,1S0 $554:2010, 18O 10225 ms
Remats. | | ELGNGATION AT BREAKING 3.5% : j
i g E‘E;_‘ETNG POINT. UHMUPE 1450 C P@wmmw&n*ﬂ
= ovo's RESISTER Type spproval: LRIGOUEIETA
seetifieate numbder 3 i e =
-Rapa i gwﬁmpﬂg am e QCIME B 2 :
recommendations fof safe moating | YES
jof t*='|1t1",&i';e-zf$1~ LNG's, LPG's [

Em:mnmmml nae: }5.!1 ma%er:aﬁsrw far mtkagmﬁ ofthe ropes are recyclable & wwwﬂmntaw ﬁm

Al res miatenials ;m%s

i the produetion of our ropes are virgin, No recycled | previously used materials sre utilized in
| any pmsuwmm@q afl nwwaduﬂam akbqﬁtn@bfm &aﬁhmﬂﬁtmﬁﬂraaﬁ A

| e cortty m:mm

| proguston stages

parionlars. ame wmﬂ*wm this b
| s examinstisn wers caried oul By 3 compsten berson. Ropes
| pre checked for compliahos and ase fully mapected § tesiad ot al

FUHMWFES Gitra High Molaculer Weight PolyEtnviene, “HMPEHigh Modulus PolyEthviens

TR
b
e

SIGNATURE:

11 PSARDIATR, POBGK m:
PIRAELIS 15530, GREECE
ﬂnmes.*aﬂnzmwﬁﬁflms |
P %ﬂ&% R 1
Emmen mmxma

e P AR g

TEELEFQ{BQHE% &mmhm TESTING BENCH 250 Tons
approvel by Uit s Reclsier and abso Acoentsd by
Renercan Burbi oF Shinping, Sureau Vertes, DNVGL,

PLEASE GEE E}\SERLW F@R

ff;l?ahrf



-

fte 0 ZiwaT RaRMNG , CHINA Paetil

w
[h]
T ——
D
LA

J_ . Certificate number: 02342CHN22
} | i

Marine & Offshore

N LY

BUREAU

www veristar com

CERTIFICATE

FOR

FIBRE ROPE
Manufacturer : Jiuli Rope Co. Lid. (Bao Ying - CHN)
Supplier : Jidli Rope Co. Ltd. {Bao Ying - CHN)
Requirements : NR216 - Rules on Materials and Welding lor the Classification ol Maring Units
Product description  : UHMWPE 12 strand Rope
Design review : Reterance(s) ISO10325-2018(E}) , TECHNICAL AGREEMENT
Cruantity 4 coll
Type : UHMWPE 12 strand Rops
Maberial : LIHMWPE
External diameter : 28mm
Number of strands 112
Breaking load : G1BkN
Length : 220m
Piece / Serial number{s) + 4 coil / 2205A1648- 1649
Enclosures { Remarks -

This canificate is issued by Bureau Veritas Maring & Offshare as per the above Classification Rules and in compltance with the
applicable technlcal requiremeants tharan

Marking iV 0R3M2CHNZ22
Last survey i 30 May 2022 Issuance date  : 30 May 2022
Surveyor : Shunda Zhang Office : BY SHANGHAI

This certificate was created electronically and is vaiid without #‘.s-_n..'
3
0

This cerificate s |ssued within the scope of ine General Conditions of Bureau Verlas Manne & Ofishore avallable on the wisrrar sita
wwen varistar gom. Any persan not 8 party to the contract pursuant 1o which this document is delivesed may nol assert & claim agains! Buredu
Veritas Maring & Oftshore for any kability ansing out ol errars or omissions which may be contained in sa document, or lor errors of judgment

faudt or negligance commitied by persennel of the Society or of Hs Agems in establishmant of issuance ol this document, asd in connecnon with
any activilies lor which § may provide

The Electronic Versson is avaitable at. nips eeaw verstanpm comivensiambisp'oedificats sphid=msOwoodul
BV Mod Ad E:677s June 2017 This certificate consists of 1 page(s)
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SYNTHETIC ROPES - STEEL WIRE ROPES - ANODES g{ ATR AD%S : @
. ANCHORS 8 STUDLINK ANCHOR CHAINS _ X
: WORLDWIDE
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- Certificate of Conform ity — Fiber Tails
Cer§Mmte of Test and Examination of Fiber Rope before taken into use

EBT. 1936

| Manufacturer  KATRADIS MARINE ROPES INDUSTRY SA  Certificate nomber 2020/ 42567

We eraby certify the following: o 2020-3744

Type | Construction | NIKAFLEX. 8 STRAND SINGLE BRAIDED TAILS MIXED WITH POLYESTER (50%)
| | | AND POLYPROPYLENE® (50%) YARNS THROUGH THE WHOLE CROSS
Lo i e e -
 Material (rope core] || HIGH TENACITY NIKASTEEL®" & POLYESTER YARNS

Matorial {1ope covag) | [HIGH TENACITY NIKASTEEL®'FIBERS 50% & POLYESTER FIBERS §0%
Seemmty 0 C T | UtmVioletprotection: vEs |
_tolour/Rope identfication || WHITE WiTH YELLOW/ RED STRIPES il LT
' Size ~ Diam, mm / Gire. in | SBMM
(MMBREAKINGLOAD  ileiToNs T kgt
Buyer - MV [ | v.sHiPS asIA A - '

TR 07 gy |:lsiRocco0 i
Coil Weight (180 2307}, kgs 1 38KGS

Coll length (80 12307, mirs || 1k IMTRS(SLACK ON DECK) - WITH PRESSED SPLIGES ON BOTH ENDS

Terminations { :
(Dstoof Shipment | SIAX I
- Markings / Production code | 1 20080542 ‘
| Refecence standardis) +|1802307:2010, 1S §554:2010, EN 1O 1055620002615 0 WSSO 1778
[Remerks | || ELONGATION AT BREAKING 15-16%

' MELTING POINT: 165° C NIKASTEELS - 265° € POLYESTER
Rope is prm;m;d acc té—bclMF s 5 j %
ommendations for safe mooring | | YES

" tankers, LNG's, LPG's ‘

| Environmental note; All materials used for packaging of the répm are recyciable & environmentally safe. i

| Al raw materials us&i in the production of our ropes are virgin. No recycied / previously used materials are uti-m:ed n
Lany production stage. All our products are asbestos-free & snvironmentally safe, i

- — SU— 1

We cotify that the above particuisrs are carmes and that the tast
and examinaton ware daried out by 2 competant persan. Ropes
ata checked for sompliance and are fully ispected & 1psted a1 al
production stages. |

Dave:, 7.8.2020

" *Nikasteel®) yarns ark a special elt mikture oF high quailty European raw materials (Polypropylens, High Dendty Poiyethylene, UV
Stabiaer and other impraving slements). HOPE contents min 15% - maix 5G% as per EN IS0 10572,

o

ol 5‘%
SIGNATURE: Gz 15 )

N a2

.

| PLEASE SEE OVERLEAF FOR ﬁ
? INSTRUCTIONS WHICH MUST BE FOLLOWED

| : v—— "
11 PSAROM STR, PRBOY 96382, LRQA CERTIFIED
PIRA  GREECE ! b ; . . . . - .
st sl Testing facilities: HORIZONTAL TESTING BENCH 250 Tons ISO 9001:2008

L T e

Pax: <619631 4628268 2ppraved by Loya's Register 2nd alss actepted by IS0 14001:2015
EMat  infodkatadis com ‘ American Bureau of Shippirg, Bursay Veritas, DAVGL '

. e B DIRA blalbamie Bl ey of Chornmiom
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KATRADIS MARINE ROPES INDUSTRY SA

SYNTHETIC ROPES - STEEL WIRE ROPES - ANODES

“ ANCHORS & STUDLINK ANCHOR CHAINS
i WORLDWIDE

~ KATRADIS |
ARAK: .
ESY, 193¢

~ Certificate of Conformity — Fiber Tails
Certificate of Test and Examination of Fiber Rope before taken into us s

 Manufacturer : KATRADIS MARINE ROPES INDUSTRY 8A  Cortificnte number: 2020/ 4256.2 |

We hereby certify fha fallowing: 2020-3745
| Type lConstmcﬁo}a T_I NIKAFLEX: 8- STRAND SINGLE BRAIDED TAILS MIXED WITH POLYESTER (50%)
‘ | | AND POLYPROPYLENE® (50%) YARNS THROUGH THE WHOLE CROSS
S ; SECTION
rMatorial {rope c’anq)  HIGH TENACITY NIKASTEEL®* & POLYESTER YARNS
 Material {rope cover) || HIGH TENACITY NIKASTEELG"FIBERS 50% & POLYESTER FIBERS 50%
 Specific gravity | 114 Ultra-Violet Brotection: YES '
B T O b 61tk e 4 e 8 e - —— -
Colour / Rope Identitication || WHITE WITH YELLOW / RED STRIPES
Size - Diam, mm / Cire. in L1 BaMm r
MIN.BREAKING LOAD 81 TONS | Kaf
Buyer - MV (I V.BHIFS ASIA
! {:] SIRGCCO _ o ]
Coil Weight (SO 2307}, kgs - 3BKGS _ _j
| Coil length (IS0 2307}, mtrs . - IXTIMTRS(SLACK ON DECK) - WITH PRESSED SPLICES ON BOTH ENDS
Terminations | i s
Date of Shipment | | 78,2020 SN
Markings | Production code | 20080642 R 2
Reference standard;l,s) HES0 2307:2010, 150 0584:2010, EN SO 1 0556 2008(2015).1M0 MSTICIRC 1175
Remarks * L1 ELONGATION AT BREARING 15-18% 3
‘ | MELTING POINT; 185° C NIKASTEELS - 265" ¢ POLYESTER
B e o — ...4_9. o - -
: Rope is produced arc to OCIMF :
_recommendations for eafe meoring YES
N fankers, LNG's, LPG's i1 : ~ALED
Enviranmental r«:;te;r All materials used 10r packaging of the ropas are recyclable & enviranmentally safe. g _“]
All raw materiais used in the production of aur ropes are virgin. No fecycied / previously used materials are utilized in = |
any productinn stage. All our products are asbestos-free & environmentaliy safe. SRR ok o i i RN
We cartify that ihe sbove particulass are comest 81id that the st
and exsmination were tarried out by a competent person. Ropes

e checked for md.:?nce and am fully inspectes & tesimd at il
production stages. | ‘ Date:: 7,8.2020 |
- Dl e sy - ity = g s ” _

*Nikasteel® yarns afe a special meit mixture of high quality European raw materials (Polypropylene, High Dansity Folyethylene, Uy
stabilizer and cther itiproving elements). HOPE contents min 155 - max 50% as per EN [SO 10572,

SIGNATURE:
PLEASE SEE OVERLEAF FOR —?
; INSTRUCTIONS WHICH MUST BE FOLLOWED
13 PSARON STR, POBOX 46032, | troa cerrirren
g e Tessting facilies: HORGZONTAL TESTING BENCH 250 Tons 150 9001:2008
o s s | anproved by Lisye's Register and aiso accepted by f ce ’ IS0 14001:2015
EMats (nfosiateads. com) Armetican Suraal; of Shinping, Bureau Vesitas, DNVGL,

MIAE Emrr W Hhponiim feakion 2y oo o RV BIMA  Rallanis D anictme nF Shinaline
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KATRADIS MARINE ROPES INDUSTRY SA

;SYNT HETIC ROPES - STEEL WIRE ROPES - ANODES

. ANCHORS & STUDLINK ANCHOR CHAINS
| WORLDWIDE

l 8T, 1936

- Certificate of Conformity — Fiber Tails
Cel;'tiﬁcate of Test and Examination of Fiber Rope before taken into use

Manufacturer : KATRADIS MARINE ROPES INDUSTRY SA  Gartificate mumber . 3050 42653 |
éfvie_hqrebyumiym following; 2020-3746 '
Type / Constructian | NIKAFLEX: 8. STRAND SINGLE BRAGED TAILS MIXED WITH POLYESTER (50%)

5 | ANO POLYPROPYLENES) (50%) YARNS THROUGH THE WHOLE CROSS
J | isecTioN

@alﬁai (rope RS | HIGH TENACITY NIKASTEEL®" & pEngz_.sréé YARNS
Material (rops cover) |- | HIGH TENACITY NIKASTEELB*FIBERS 50% & POLYESTER FIBERS S0%
i'._sﬁ;umc gravity | TR e B i Ultra-Viclst Protection: YES

Colour | Rope tdentification | WHITE WITH YELLOW / RED STRIPES
zne- Dl—a;n. mm | Cire. in 3 GaMh:i i T ; gaes I

MIN.BREAKING LOAD | 81 TONS i | kgt
[ e I SNSRI oy :

[ o e T R =
| Col Weight (S0 2307), kgs || 28KGS 3 4y ’
Coll_length (ISO| 2307), mirs ~ ;| 1X1IMTRSISLAGK ON DEGK] - WiTe PRESSED SPLICES ON BOTH ENDS Nl
Terminations | i 3y
‘Dute of Shipment | |:|7820s0

-Marking; / Pr;d_u—cuion code |1 | 20080542 : T
| Refererice standard(s) || 1S0 23072010, 1S0 96542010, EN 150 10556 3000125 15).MO MSC/CIRG 1175 |
Remarks 1 | ELONGATION AT BREAKING 15.18% ! :
ISR MELTING POINT. 185 C MIKASTEEL® - 268" C POLYESTER I
: Rope is produced ace to QCIMF of
. recommendations for safe mooring | YES
i tankers, LNG's, LPG's 1

: Environmental nomi: All materials used for packaglhq of the ropes are recyclabie & environmentally safe.

Ali raw materials used in the production of our ropes are virgin. No recycled / previously used materials are utilized in
any production stage. All our products are asbestos-free & environmentafly safe.

:
W certify that the eac'l‘s’vo Panituiars are correct and that the test

and examination were carmieg cut by a coropstent persan. Ropes
are ghetked for mmol?ém’:e anc 2 fully inspected & tested at a4

progusticn stages. | Date: 782020

| |
“Nikastee!®) yarrs are a special mekt mixture of high quaity Eurvpean rew materials (Polybrapyiene, Hiah Dansity Poiyethvlens, UV
statitiizer and other improving elements). HDPE contents min 15% - max 50% as per EN 180 10572

EMali:  nfoilvatiadiy sum AmeriGar Burgau of Stupong, Bureal) Verias, BNV-GL,

e € TN To TFa——— MEY DING ballacis Bamisber of el

SIGNATURE:
' PLEASE SEF OVERLEAF FOR _ _ ‘
i INSTRUCTIONS WHICH MUST BE FOLLOWED
:“1 *?msmm 032, LRQA CERTIFIED |
S ARYD. QRERIE. | Testing faciities: HORIZONTAL TESTING BENCH 250 Tons IS0 9001:2008
pivctsecdhy bl approved by Lioyd?’s Regiter and ais9 socephed by [ CE l 1SO 140012015



| \3 ecd e QO"” AT AR\ G '
KATRADIS MARINE ROPES INDUSTRY SA ‘

SYNTHETIC ROPES - STEEL WIRE ROPES - ANODES
| ANCHORS & STUDLINK ANCHOR CHAINS
| WORLDWIDE

i
|

- KATRADIS |

~ Certificate of Conformity — Fiber Tails
Certificate of Test and Examination of Fiber Rope before taken into use

Manufacturer : KATRADIS MARINE ROPES INDUSTRY SA

Certificate number : 2020/ 4255.4 '
| ?

We haraby certity the following: 2020-3747
Type/Construction ¢ NIKARLEX & STRAND SINGLE BRADED TAILS MIXED WITH POLYESTER (50%) |
z  AND POLYPROPYLENE® (50%) YARNS THROUGH THE WHOLE CROBS
| | | SECTION
Matorial (rope cora) HIGH TENACITY NIKASTEEL®" & POLYESTER YARNE DAL
Materiat {rope cover 1| HIGH TENACITY NIKASTEELSTBERS 50% & POLYESTER FIBERS 50%
AE;F’_”E&S_Q"VRV 1_‘ (1114 AL : ,..J’.-_ Uitra-Violet Prn&e;hon YES
Cotour / Rope Identification | | WHITE WITH YELLOW / RED STRIPES
1Sim -lgam mm/ Cire, In iReMM ; iR s
;msn-,pg_g_gxsnc LoD __ 1BITONS Trt T i | Kt
Bayer-mv | Tlvsmpsasia T, el rer
it e GRS ] L 0 . fay SoAey
Coil Weight (IS0 2307) kys | 38Kas st S T . AR
Choil fength  (ISO. 2307), mtrs - |: 1% TMTRS(SLACK ON LECK) - WiTH PRESSED SPLICES ON BOTH ENGS
Terminations | i g Y e R
 Date of Shipment | {117.8.2020 A 3
‘Marklr;gslpréc;ucﬁon code , 20080542 ' V : '
| Refersnce standardts) - | 150 2307 2010, 1S0 95542010, EN 150 10556:2008(2015) MO MSCICIRC 1175
Remarks | 1| ELONGATION AT BREAKING 15-18% = : i
P S e | | MELTING POINT: 185° C NIKASTEEL® - 265° C POLYESTER oy
Rope is produced e to OCIMF |-
recommendations for safe mooring i YES

T tankers. LNG's, LPG's

|
i

sL_E.nvircnmml notei: Al mat;}in;x#s used for pacii;éibg otthe fOpes aro rgc'!gilble & envfron_montal!y safe, G
l All raw materials uéd in the production of our ropes arg virgin. No recycied ¢ previously used materials are utilized in
| any production stage. All our products are asbestos-free & anvironmeritaily safe.

We cestify that the ab&_a partuls am Correst dnd {hat tha tes!
and examination were carred oul by wcomaetant persan Rapes |
am checked foi compliance a5d ame fully inspected & tasted at ai |
Prodchonsists. | Date:: 7.8.2020 |
* Nikasteel® yarns ate 2 spacial melt mixtore of high quaity European raw materiais (Palyprepylene, High Density Poryethylere, UV
stabiizer and otiver IMproving elements), HOPE contents min 15% ~ max 50% as per EN 1SO 10577,

SIGNATURE; @{A
e

| PLEASE SEE OVERLEAF FOR —?
! INSTRUCTIONS WHICH MUST BE FOLLOWED

)
!
11 PRARON STR, POBOK ss_«?n

0N SR LROA CERTIFIED
o SHRCE | Testing facilities; HORIZONTAL TESTING BENGH 250 Tons e | 150 8001:2008
P 46196314626268 approved By Lioyd's Register and also accepted by 150 14001:2015
BB inflbkatists com American Bureat; of Shipping, Bureat: Verias, DNV-GL, j . | ’
AR By ey B UL 51 by - MV DIMA  LEalimls Diminieine af Chimedon s
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KATRADIS MARINE ROPES INDUSTRY SA '

SYNTHETIC ROPES - STEEL WIRE ROPES - ANODES

ANCHORS & STUDLINK ANCHOR CHAINS

; WORLDWIDE 4 AR
( EST. 1836
!

&

- KATRADIS |

Certificate of Conformity — Fiber Tails
Certﬂicate of Test and Examination of Fiber Rope before taken into use

)
Manciasturer ; KA

MARINE ROPES INDUSTRY SA. Certificate munber 1 2021/773-1
We hereby certify the following: 20206388
Type I Consteuction | -] MIKAFLEX: 8- STRAND SINGLE BRAIDEC TAILS MIXED WATH POLYESTER (50%)
AND POLYPROPYLENES (50%) YARNS THROUGH THE WHOLE CROSS
| SECTION _
Material (rope core) | L HIGH TENACITY NiIKASTEELS® & POLYESTER YARNS
Material {rope cover) T HIGH TENAGITY NIKASTEEL®'FIGERS 50% & OLYESTER FIBERS 50% -
pecitic graviy | 1114 | Ultea-Viciet Protection: YES

Colour ? Rope identification < DWHITE WITH YELLOW / RED STRIPES

Size - Dizm, mm fcgc. in i 5BMM

HIN.BREAKING LOAD £{ 81 TONS | Kot
Buyer-MV | | V.SHIPS ASIA
[ I SIRDCCO

Coll Weight (150 2337), hos |98 K58

1 Coil tongth (iSO !2397;. mirs

i

- HINTIMYRS WITH ONE END 1 8IMTR SOFT EYE WITH POLYESTER PROTECTIVE WEBBING

Terminations SUEEVE AND THE OTHER END 0.9CMYR SOFT EYE WITH POLYESTER PROTECTIVE
1 WEBBING SLEEVE
Date of Shiprent ] 1822021
matxmysl Preduction code <1 20060882
Reference ssandamp SIS0 2307,2010, 1SO 9584:2010, EN SO 10556 2008(2015) MO MSCICIRG 1178
Remarks | -1 ELONGATION AT BREAKING 18-18%

MELTING POINT; 155" C NIKASTEELE - 2657 C POLYESTER

S op s prodeed asc to OCINF
Jecommendations for safe mooring
of tankers, LNG's, L?G‘:

Environmental notc; Ail materials used for pack:étng of the ropes are recyciable & snviroamentally safe,

Al raw materials used in the production of our rapes are virgin. No recycied ! previously vsed materias are utiized in
any produchion sd ), Al aur protiicts are asbestosres & snvironmentally safe,

YES

Ve ceitify that tha abon psrac.mrs ate Covract el thal the dest

a0 easminugion wan £2 Jut by & cornpatent person, Ropes
ara checked for > and e fully ingpevied B tested sl @l
producion Stages,

Date:: 822021

*hiikashecl® yams atz 3 spacial melt midure of high quality Eurspean raw materials (Polypropylene, High Density Palyetiwiene, UV
stabilizer and other Wﬂgmﬁ) HDPE contents min 15% - max 5096 as per BN 150 10572

-

PLEASE SEE OVERLEAF FOR

INSTRUCTIONS WHICH MLISL. D
' SREECE IRQA MHED
ammwm»msm 1S0 9001; 2008
P 4455631500768 Tesiing fackities; HORIZONTAL TESTING BERCH 230 Tons

150 14001:2015
EMap:  Wohads.con s

C R T s by A iy Avadascile s an

sppvonid by Lovd's Register and axo accagted by i‘"}:‘- i i

YRR RSN S ERCNCIER | MRS ¢ T S S o I
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KATRAD’S MARINE ROPES INDUSTRY SA

SYNTHETIC ROPES - STEEL WIRE ROPES - mpoes E ATRADIS S
ANCHORS & STUDLINK ANCHOR CHAINS e

| WORLDWIDE I
| £ST. 1936

®

Certificate of Conformity — Fiber Tails
Certificate of Test and Examination of Fiber Rope before taken into use

Manusacturey : KAT?!AO%S MARINE ROPES INDUSTRY SA Certificate number © 2021/773-2 |
We hersby serlify the following: 2020-6400
Type | Construction S NIKAFLEX. 8- §TRAND $INGLE BRAIDED TAILS MIXED WATH POLYESTER (50%) |
AND POLYPROBYLENE® (50%) YARNS THROLIGH THE WHOLE CROSS
SECTION.
Material (rope core, <L HIGH TENADITY NIKASTEEL®" & POLYESTER YARNS
Material crosw covar} | HIGH TENATITY NIKASTEEL@'FISERS 50% & POLYESTER FIBERS 50%
~\specific graviy | 1,44 | Witca-Violet Protection; YES
Colour I Rope identfication | WHITE WITH YELLOW £ RED STRIPES 5;
Size - Diam, s/ Gleo, in | 5BMM i
NN BREAKING LOAD 1|83 TONS | Kot
Buyer - MV ] | V.SHIPS ASIA
| SIROCCO
Coit Weight (18O 2307}, ks jeeKes
Coil langth (ISG | 2307), mirs - || £X1IMTRS WITH ONE END 1 BOMTR SOFT EYE WITH POLYESTER PROTECTIVE WEBBING
Termninaticans ‘ SLEEVE AND THE OTHER END 0.90MTR SOFT EYE WITH POLYESTER PROTECTIVE
SR WEBBNG SLEEVE
Gate of Shipment | i B2.2021
tarkings | Produstion code ;120080882
Refarance standard{s) +| 180 2807:2010, 180 86542010, EN ISC 10556:2009(2015) M0 MSCICIRG 1176
Reomarks L ELONGATION AT BREAKING 15-18% :
| MELTING POINT: 185° C NIKASTEELD - 265° C POLYESTER !
N Rope is pmduaed ace to CCIMF :
recommendstions for zafe mooring YES
of tankers, LNG's, LPG's :
Environmental notb? All matorials used for packaging of the ropes are recyclable & environmentally safe.
Al raw materials uged in the production of our ropes are virgin. Mo recycled / praviousty used materials are utiiizad in
any prcduuttm All ous products are asbestos-free & envirenmentatly safe.
We wuhv th&nhaah?w particuters ane conect and that the est
and examingion Wens cavied 2t by 3 competent serson, Rupes
are dhecked or csmﬁis e srad aie udy pspected X tesied & al i
ey i Date;, 822021 |

=Nikasheol®: yarns ‘pre.a spadlal melt mbdure of high quaiity Eurcpean raw materials (Folyprogylens, High Density Bolyethylene, UV
stabilizer ang cther improving elements). HDPE contents min 155 - max 50% as par EN 150 10572,

signaTURE: { KATRADIS

| PLEASE SEE OVERLEAF FOR _
Lm INSTRUCTIONS WHICH MUSLBEEC -
S T | wgg ggm
Phtes: ) 2008
Fax 4516631402538 1 Tiesting fisciEties: BORIZCNTAL TESTING BENCH 25 Tons

¢ ISQ 141'1&1 2015
EMa: "gﬁ?},_ﬂ_ approves by Lleed's Regiatar and @iso aoeapted by (‘ ‘ . "

R e TR Roior mrtimen € skt « od Pl M deam s Viadbmn L2/~
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KATRADIS MARINE ROPES INDUSTRY SA
SYNTHETIC ROPES - STEEL WIRE ROPES - ANODES
i ANCHORS & STUDLINK ANCHOR CHAINS
| WORLDWIDE

ESYT, 1938

; Certificate of Conformity — Fiber Tails
Certificate of Test and Examination of Fiber Rope before taken into use

d

[ Manufacturer . KATRADIS MARINE ROPES INDUSTRY 84 Cortificate number, 2021/773-3
| We hereby certify the following: 2020-6401

;| NIKAFLEX: 8- STRAND SINGLE BRAIDED TAILS MIXED WITH POLYESTER (50%)
; AND POLYPROPYLENER {E0%) YARNS THROUGH THE WHOLE CRUSS
I SECTION
[ Waterial {rope core) - | HIGH TENAGITY NIKASTEEL® & POLYESTER YARNS
| Material {rope coves) | MIGH TENACITY NIKASTEELS*FIBERS 50% & POLYESTER FIBERS 50%
f "Rpecﬂic gravity | (144 l Ultra-Violet Protection: YES
j Cc-lourl Rope ldemﬁmﬁon FPAWHITE WETH YELLOW F RED STRIPES
| Skze — Digs, ma | circ in S BEMM
MIN.BREAKING LOAD 181 TONS. | | Kgl
Buyer - BV 11 V.SHIPS ASIA
:{ SIROCCO
Coil Weight (IS0 2307) kas SE8KGS
Coil lfength (180 ; 2357). mirs: - | oI IXTIRETRS WITH ONE END 1 G0MTR SOFT EYE WiTH POLYESTER PROTECTIVE WEBEING
| Termtinations SLEEVE AND THE OTHER END D80MTR S0OFT EYE WITH POLYESTER PROTECTIVE
| j WEBZING GLEEVE
 Date of Shipment | L 1822021
Markings / Production sode : 1 20DGNeE2
Reference maam;s; HS0 23072010, 180 95642010, EN 8O 10556 2009(2015) IMO MBCICIRC 1178
Remarks - | ELONGATION AT BREAKING 16-18%
1 MELTING POINT: 165 C NIKASTEEL® - 265°C POLYESTER
“SRope ts produced ace tc CCIMF
recommendstions for sale mooring YES
of tankers, LNGs, L,PG s

Environmental note; Alt materials used for packagling of the ropes are recyciable & environmentally safe.

All raw materials uuld in the productien of our ropes are virgin, No recycled / previously used materials are utilized in
any produciion atagm All our products are. asbnton-fru & environnientaily safe,

e centify that the @ wﬁwmmwremandxmwm
gt exarmination wene mwbyaw ; Rapes
are chisckes {or e and ans fully 2 tested at ail
grnduthon stages. ! Date:, &22’021

*Nikastesl® varns dre a spedial melt mivture of high quality European raw materiais {Paw’apy!enﬁ High Dengity Polystiniene, UV
stabifizer and-ozhe: :Mng e!ements) HEOPE contets min 15% - max 50% as per B4 150 10572

SIGNATURE:

L

PLEASE SEE OVERLEAF FOR

‘ INSTRUCTIONS WHICH
1 mmmmn LRQA GERHFT&Z?
S : 180 9001:2008
ISO 14001:2015

P AL ABIEE | Testing facllitiss: HORIZONTAL TESTING BENGH 250 Tons A
EMah nfeddatoadisen appxoved by Lioyd's Register and aieo acoepted by f(‘:]

e L PRSI AOn WIS DL SRR NG RCRARRR R T T T
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KATRADIS MARINE ROPES IND_-_ST RY SA

SYNTHETIC ROPES - STEEL WIRE ROPES - A
| ANCHORS & STUDLINK ANCHOR CHAINS
‘ WORLDWIDE

|
i

EST, 1956

Certificate of Conformity — Fiber Tails
Certificate of Test and Examination of Fiber Rope before taken into use

Sanufscturer | KATRADIS MARINE ROPES INDUSTRY A Cortifieate number | 2021/773-4
We hereby certify the following: 20206462
Type | Construction T NKAFLEX: 8 STRAND SINGLE BRADED TAILS MIXED WITH POLYESTER (30%)
: AND POLYPROPYLENES (50%) YARNS THROUGH THE m-ma cnoss
| SECTION
Mateﬂai {rope mre} | HIGH TENACITY NIKASTEELE* & POLYESTER YARNS
 Matertal (rope covdr) || FIGH TENAGITY NIKASTEFLB FIBERS 50% & POLYESTER FIBERS §0%
N opecilic gty | l1as ! Ultra-Violet Protaction: YES
Colour f Rope idertification S DWHITE WITH YELLOW RED STRIPES
Size ~ Diam, mm / Cire, in L SBMRA ‘
MIN.BREAKING LOAD {181 TONS : | gt
Buyer ~ MV . - V. SHIPS ASIA
JL HSIROCCO
Coll Walght (150 2307, kgs -1 38 KGS
I T T e e S
WEBBING SLEEVE
Date of Shipment : a2
Wiarkings | Production code | 20080882
Refersnce standand(s) 1150 23072010, G0 D584-2010, BN [SC 10538 2008(2015), M0 MSQICIRG 1175
‘Remerks | T ELONGATION AT BREAKING 15-18%
= ] MELTING POINT: 18570 NIKASTEEL®D - 285° C POLYESTER :
7\ Rops s produced kec to OCIME |-
recommandations for gafe mooring YES
of tarkers, LNG's, LPG's
Environmaental m&n All materials used for packaging of the ropes are recy clable & envirenmentally ufc.

Al raw materialy ehsed in the preduction of our ropes are virgin, No recycled / previously ussed maleriais are utliized in
any production atjga All our products are asbestos-free & anvironmentzl!y safe.

i Vwmﬂ‘y:m&me paridulars ave conpctand that the sl l
; and eramination webe canied out by 2 competant parson. Ropes i
ﬂemmm&mahdanwmnmd&wmaﬂ

| prodiction stages, | Date: 822021

*Nikasteoh) yzms are @ special et mixture of Mg quality Ecropean raw matedsls {Polypropyiens, High Denstly Polyethylene, UV
stabifizer and mhd' improvieg elements). HOPE contents min 18% - max 50% a5 pec EN 150 10572,

SIGNATURE:
; -
! PLEASE SEE OVERLEAF FOR NN
i INSTRUCTIONS WHICH steacoeien e
1 PEARGR SIR; FOSONES0R2, LROA CERTIFIED
o S IS0 50012008
Far 613633462658 Yeeting faciities: KORIZONTAL TESTING BENCH 250 Tons 180 14001:2015

p—
gzl ;sfswm&w spproved by Loyd's Regaer and aiso arcephad by ! rc ’ k
VAN, CFes BA ) S h i P I B N T T b Ll o] i



ms"mmé MIARINE ROPES 1
SYNTHETIC ROPES - . STEEL WIRE ROPES -
AINCHORS 8 STUDIINK ANCHORC

WORLDWIDE

.,.M...-u,,.,_..—-d-",.._——-

@Mﬁfiﬁam of mnfunmw me Tails
ﬁeﬁﬁfiﬁa“twaf'mst--aséui-'!:-:kaaﬂnatim:n@?mﬁap&'bais‘nmtaakmw-?m

g i L e T i S

|mnmalér RATRADS e ARINEFOPES IDUSTRY SA G ovticata nusber ; 20LVBSTE \

Wa rigreby cortify mﬂiﬂﬁmw "zﬁﬁmtﬁﬁ' s, f

1——-.—-_---- ———————— . e g R ,.__.--.—"""'"_"" P _,._-.w-m-. ,.._-—un-...:nm-:-.m-.-.-m:n- ¥

Type | Construction | L2 LE;% e Emﬁﬁsiﬂﬁbﬁ BRAIDED A TALS S max’&;ﬂW ﬁ@Lmﬂ;:;émﬂ

. & WR@W&WEJ@ (B0 Y e ARNS THEOUGH T WHOLE CROSS ,

| | -.=_sezs‘fm |

..-..._._-q.m.-_,.,....{,.u- ......... - - o e L i _.._---..“_.,...-.,-.p--.- ....... e L e ,_..,—_I_

'\ﬁatenal {rope e gore] | ' + HiGH TEHACITY NIKASTEELE & &Wv@s : S

mmﬂai trope Wsr‘i HIGH T:famm mm*rsﬁ,gmams 50 & Pm?agr%mﬁﬂw R —l

! gmecific graﬂnr . "~ Uhraviotet Brotection: YES |

i S _,.._- e i o ...-...---.__H.H-—'—..'-_li. ;--.__;,,.:....—-—--v-f‘n—...—.-.-ﬁ-.. SRS
Colour | Rope identne igation ‘MTH ﬁ“ELL{}W 2 RED ‘ﬂ' HIFES | ] ~—

T LM 0 L S s I ...-._,_._...-u-_.._..,_......,..._.v.—..._u._.'.i_

Iiﬁze-mmwnﬂﬁﬁm in |

.......................... ._.—-.,..._.....,.,....-.-..-........_.mru--,_._-u.a..,m_..,.,,_-.__._,,m.,,._-,_m.ﬂr.._..:.i

T Mﬁmﬂﬁe LORD P31 TONS gt |

I-.a.- E o s e e T ......_-..._. e :-u-.II,.'_n'v\'v-u e e et i R R M S i i 8 Bt —.r--a.-—-,.._..---—" --1

Buyer- | || v sRES (ASIRY FIESA .

| RS g ol it s e '___._,:_..,,_,f;... ............... L L e e e e

| SIROCE0FO ABBE-SIINY _ ; A

------ .-.-.—-i-.w.—..-.—- 42 e £ ..'..—--._'-g...-..ﬁ.--—r---'n-..-.n-u.-Mwurﬂ-ﬂu-.&ﬂ-mﬂrm,“-—mdu.—rﬂnp—-l——‘.ﬂ-r-—-—--n

(ﬁgq{;@ |

........................ i s e et et
1 ﬂ:ﬂmwf&ﬂ mam} TR ONE END 5 BOMTR SOFT ﬁgmmm-fﬁszm i
BN ‘SLEEVE AND AT THE DTHER Emaﬁma@;ﬁv EYE T 1

|cuu mngm {i&{i 23&?}'. e
: [ FRETEST
POLY YEST&.AHM’IEEWE wmﬁ smaw

........ o i |

Rﬂpe tﬂ;fﬂﬂiw wmuc!w o)
rer'o'nﬂend'aﬁwhs for safe mborng 1 YES
! of pankers, gsiﬁ, LPG's l

FM@- v mmmim uﬁeﬁ ot pmﬁhﬂ:w cﬁ wr ropes ﬁf&'ﬂf:ai Mo myslﬁ»f pmmuﬁiy used mmna!s am utitized i |
m;a production Stage. Bl qar ;ar::fducm ATE a,pmat% meH- anwmnmnuﬂl’g sale. i
--------- .—.,.r.—.--...-.-_.—u-.- ......_. .-“—.,..,—-. nmﬂnﬁ-‘"l--u.—l-\nﬁ-g"_u_,_qr'—'"_"_ .-._......._._......__,M_..,.._._....____.,.-.,.,._,__. - _l
1 Vidz Seniy above. wﬂumm LREenh ammmwm i
ardmnmaw? i care | i3iat -2 Soing gt parsitl Bapes .|
-| i mmzwmmmm ang e sully inspectad & & tested il

[ afﬁbﬂmf‘?tﬂgﬁﬁ m 2‘3‘ Qiﬁﬁﬁ !
sl ﬁx‘_ﬁ;;ﬁa‘ 25 péfcs_;ﬁéfaﬁ“ﬁﬁm T of high “";a,&"é%&;"{:u—cmm sgv'éﬁ"m" s W"'“Wm’" "“%*'wvﬁ” U
sratiliper anﬁ athar mproving BEmE slements). HOPE contants 90 150 - ma S0 as per b b

PLEASE SEE OV
INSTRUCTIONS W
e S susin faciioss HORIZONTAL TESTING BECR 280 Tons et |
e AG1E) B s approved bY L o gl accepted fee !
ol _nf‘qmtm ﬁﬂanﬁmfimmmﬁgﬁw uﬁvﬂw r‘( g



swfusm: ROPES - STEELWIRE ROF ;
ANCHORS & STUDLINK ANCHOR CHAINS 1o
WORLDWIDE
} ) ﬁffﬂﬁ
@a?t‘*ﬁmte of &mﬁmmﬁy — F*“a‘iwr ”f'ﬁﬁﬁ

Certificate of Test and

Examination of Fiber Rupe before taken into use

"lmnmﬁmﬁu:ﬁm s

s MARINE ROPES INDUSTRY S84

Mﬂﬁaﬁ num&mr Mﬁﬁﬁ?ﬁ-&

| e hereliy certify the following: 2021878 i
| ype | Construction | 1 Nzw% &%‘fﬁﬁ.ﬂkﬁa SINGLE BRAIDED TAILS M%Tﬁ F@#Eﬁmﬁ E0%)
2400 i AND POL PROPYLENES [50%) YARNS THROUGH THE w@.ﬂ:m%

SECTION

Material [rope core)

UL iGH TENACITY NIKASTEELE! & POLVESTER YARNS

—i-

| BIGH TENAGITY. mmsmwfws B0 & mw&gm& FlEERS 50%

Mhem'aii {rope novie] il

Spesific graviy | ¥ é::"ihﬂ._"; A [ UtraVioist Protogtion: YES '
1¢nmur,mmnﬂm}mm [ e with YELLOW RED STRIPES w___" L
[ Size - Diam, mm / Cir. in Ulssw ' iEsE
MPLBREAKING L-tma: 1:letToNS 1 iﬁﬂ
| Buyer ~ M , S amﬁszmmweaa il it
i_""_h ' - SIROBCOP 0. 4333-%3&{ oA ) T |
cot W&igh‘t 150 2399) vgp | e <GS ' |

=3 F:

Ea_t;uf Shipmant 1 ‘;_233252‘5 i Al i
[ M«aﬁunﬂgﬂ?mﬁu;ﬂgn mci;! ]Eimﬂd ] :

Rpﬁzms i mwarﬂisi

80 23072000, rsﬁgﬁa#‘z-ﬂm BN IS0 1%&@;@;@@75%%@;11;5 "l

--—..|-...—| st i 1 e

[ ELDMGATION AT BREAKING 15-18%

l Tm&mﬁa FOINT, 758% CNIKASTEEL® - 26570 MLYEQTER

pe- is yredmd aes to e:fx‘imr

mmendaticns for safe mooring

-:nf tanhem. LNG*E F'G 5

.1 ?
l '] TEE:‘ ;

K (SR e e UL o

used i‘w pamm ul'wfupaa are reuarmme & MW ﬂfa

#i' raw n'rm\w’la
I any production

gdin t&*a prﬁdm:'fan GOl r&mqrg
ergée A our praductsare ameamﬁw

Mo recyied I prawua!y used mmﬁmm wtitized in
& Enﬁmnmmmty b

!— i carfy thalthe a&wt parculary a7 cormsch aed trush e et L
g alit by 8 mw#aﬂ 5‘&&&? Hapas |
are chacked for mﬁphanm st are folly insesied & iested it al

AT AR «'um?

| prodaehon SlAges, |

----------- e
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